



# Color Family Additional Element Test Results Report (F-8, Part B)

Company Name \_\_\_\_\_

Product Brand Name & Model \_\_\_\_\_

449 15th Street, Suite 400 • Oakland, CA 94612 • Toll-free (866) 465-2523 • Fax (510) 482-4421 • [www.coolroofs.org](http://www.coolroofs.org)

## Accredited Independent Testing Laboratory Initial Test Results and Signature

1. Laboratory Name	2. Lab Report ID (Initial Ratings)																									
<b>3. Tested Initial Radiative Properties</b> 3a. Temperature (°C) _____ Relative Humidity (%) _____ <input type="checkbox"/> All specimens meet size requirements specified in the CRRC-1 Program Manual Section 3.5.1(B) <i>3b.-3c.: If using CRRC-1 Method #1 (CRRC Section 2.2.4 C2), report <u>one</u> SR value per array determined by Excel tool. For all other SR test methods, and for ALL TE test methods, report three values per array (six total values).</i>																										
<b>3b. Group A</b> MFR. Batch # _____ <table style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th style="text-align: left; border-bottom: 1px solid black;">Panel ID</th> <th style="text-align: center; border-bottom: 1px solid black;"><u>Solar</u> Reflectance</th> <th style="text-align: center; border-bottom: 1px solid black;"><u>Thermal</u> Emittance</th> </tr> </thead> <tbody> <tr><td>1. _____</td><td style="background-color: #cccccc;">_____</td><td>_____</td></tr> <tr><td>2. _____</td><td style="background-color: #cccccc;">_____</td><td>_____</td></tr> <tr><td>3. _____</td><td style="background-color: #cccccc;">_____</td><td>_____</td></tr> </tbody> </table>	Panel ID	<u>Solar</u> Reflectance	<u>Thermal</u> Emittance	1. _____	_____	_____	2. _____	_____	_____	3. _____	_____	_____	<b>3c. Group B</b> MFR. Batch # _____ <table style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th style="text-align: left; border-bottom: 1px solid black;">Panel ID</th> <th style="text-align: center; border-bottom: 1px solid black;"><u>Solar</u> Reflectance</th> <th style="text-align: center; border-bottom: 1px solid black;"><u>Thermal</u> Emittance</th> </tr> </thead> <tbody> <tr><td>1. _____</td><td style="background-color: #cccccc;">_____</td><td>_____</td></tr> <tr><td>2. _____</td><td style="background-color: #cccccc;">_____</td><td>_____</td></tr> <tr><td>3. _____</td><td style="background-color: #cccccc;">_____</td><td>_____</td></tr> </tbody> </table>	Panel ID	<u>Solar</u> Reflectance	<u>Thermal</u> Emittance	1. _____	_____	_____	2. _____	_____	_____	3. _____	_____	_____	
Panel ID	<u>Solar</u> Reflectance	<u>Thermal</u> Emittance																								
1. _____	_____	_____																								
2. _____	_____	_____																								
3. _____	_____	_____																								
Panel ID	<u>Solar</u> Reflectance	<u>Thermal</u> Emittance																								
1. _____	_____	_____																								
2. _____	_____	_____																								
3. _____	_____	_____																								
3d. Average for all initial tests (2 decimal places): Solar Reflectance (SR) _____ Thermal Emittance (TE) _____																										
<b>4. The undersigned certifies that, to the best of his/her knowledge, the measurements contained herein are true and accurate:</b>																										
Signature of Laboratory's Responsible Person <small>(CRRC-1 Program Manual, section 2.2.1)</small>	Date																									
Printed Name of Laboratory's Responsible Person	Title																									

*A facsimile, emailed or electronically delivered copy of this Application or of a signature of a party will be effective as an original.*